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CERTIFICADO DE CALIDAD /
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Fecha de Emisién/ Date of issue
(DMA) 14/04/20 10
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702567
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No./ Document number
702567

Codigo cliente/ Customer {0
1269

Pedido No./ Sales order
125125

Orden de compra/ Purchase order
OC 7671

Cliente/ Customer

PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-O COL. SAN FRANCISCO CHILPAN
TULTITLAN

MX

54940

Remision/ Delivery
702567

Triple ejecon susp. dea.

Medio de Transporte/ Mean‘s-;of transportation:

Descripcion de mercaderias/ Goods description
ROLLC FRIO RECOCIDO

. Datos Generales / General Data
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length Capa/Thickness
id. Coating Thickness mm
fin
kg Ib in mm m ft oz/ft2 g/m2
1367332Al MR0921687 N/A 7180 15850 3.42/0.1347 36.22 920 NIA N/A N/A NIA
Datos Generales / General Data
No. Rollo/Ceil | Colada/Heat TSIST (1) |No. Pare/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality .
Norm
1367332Al MR0921687 NIA ROLLO FRIG RECOCIDO SAE-1008 SAE J403 1008

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Oiled, Stenciled,gtc
4. RB: Rockwell B

2. LE: Limite elastico / YP: Yield Point
5. LIALL Limite Inferior / Lower Limit

3. RT. Resistencia a la tension / TS: Tensile Strenght
6. LSAUL Limite Superior / Upper Limit

Observaciones / Comments
NiA

CL/ID#

del drea

Cemﬁcamos que el matenial aqui descrite ha sido inspeccionado y ¥ por personal

Jra con i0s en concordancia con ka norma amba descrta.
We here cerlify that the malenal deschibed in here has been lested and inspected by authorized personal Mpendent from
y results in wath req of the above

Firma / Signature

%.

%

Ing. Antonio Mani
Ternium Labs

Dana 1 ~f 7
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No./ Document number
- 702567

www.temium.com

’ Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. RollofCoil { Colada/ C Mn P S Al Si Cu Ni Cr Mo v Cb Ti N
id. Heat .
1367332A1  |MR0921687] 0.054 | 0.166 | 0.008 { 0.004 | 0.029 | 0.016 | 0.009 { 0.005 | 0.008 | 0.002 | 0.001 0 0.001 | 0.005

Notas / Notés:

1. TS: Tratamiento superficial, Aceitads, Sellado / ST. Superficial treatment, Ofled, Stenciled etc

T s e e e wn 2 g

2. LE: Limite elastico / YP: Yield Point
~ 5. LILL Limite tnferior / Lower Limit

e ¢ meneam

3_RT: Resistencia a la tansidn / TS: Tensile Strenght
6. LSUL Limite Superiar f Upper Limit

4. RB: Rotkwell B

Observaciones / Comments

CL/ID#

NiA

Ceruﬁcamos que el malenal | aqui descrila ha s;do inspeccionado ¥
Irgd oon

G por X autorizadd ir

con la

nomma arriba descrita

del area

We here certify that the material descnibed in here has been tested and inspected by authorized personal indpendent from

¥ results in

the manufacturing

v’

with requirements af the above specification

Firma / Signature

e 7

Ing. Antonio Mani

Temium Labs
Bana 2 nf 7




